I DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

DoC #: HSD-0127-Q- R1 Original/en

Manufacturer's Name: HP Inc.

Manufacturer's Address: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

declare, under its sole responsibility that the product

Product Name and Model:? HP P22v G5 FHD Monitor, HP V22v G5 FHD Monitor, HP V22ve G5 FHD Monitor
Regulatory Model Number:" HSD-0127-Q

Product Options: None

conforms to the following Product Specifications and Regulations:

Safety EMC
EN 62479:2010 EN 55032:2015+A11:2020 Class B
ENIEC 62368-1:2020 +A11:2020 EN 55035:2017+A11:2020
IEC62368-1:2018 ENIEC 61000-3-2:2019
EN 61000-3-3:2013 +A1:2019
FCCCFR 47 Part 15

ICES-003, Issue 7

Ecodesign

Regulation (EU) No. 2019/2021
IEC 62087:2015
EN 50564:2011

RoHS
ENIEC63000:2018

The product herewith complies with the requirements of the Low Voltage Directive 2014/35/EU, the EMC Directive

2014/30/EU, the Ecodesign Directive 2009/125/EC, the RoHS Directive 2011/65/EU and carries the C€-marking
accordingly.

US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Additional Information:

2) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The
Regulatory Model Number is the main product identifier in the regulatory documentation and test reports, this
number should not be confused with the marketing name or the product numbers.

2) This product was tested in a typical HP environment.
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Product Compliance Center

Local contact for regulatory topics only:

EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
u.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

Digitally signed by lasiko Igori
Date: 2023.06.08 20:05:46 EEST
Reason: MoldSign Signature
Location: Moldova



http://www.hp.eu/certificates

I DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

DoC #: HSC-FO03SF- R2 Original/en

Manufacturer's Name: HP Inc.

Manufacturer's Address: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA
declare, under its sole responsibility that the product

Product Name and Model:? HP Pro SFF 400 G9 Desktop PC

Regulatory Model Number:? HSC-FOO3SF

Product Options: Please See ANNEX |

conforms to the following Product Specifications and Regulations:

Safety EMC Spectrum

IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1V2.2.3 EN 301893V2.1.1
IEC 62368-1:2018 EN 301 489-3V2.1.1 EN 300328 V2.2.2
EN IEC 62368-1:2020 +A11:2020 EN 301 489-17 V3.2.4 EN 300440V2.2.1
EN 50663:2017 EN 55032:2015+A11:2020 Class B EN 303 687 V1.0.0
EN 50665:2017 EN 55035:2017+A11:2020

EN 62311:2008 EN 61000-3-2:2014

EN 62479:2010 EN 61000-3-3:2013 +A1:2019

CISPR 32:2015 +A1:2019
ICES-003, Issue 7
FCC CFR 47 Part 15

Ecodesign

Regulation (EU) No. 617/2013
EN 62623:2013

RoHS
EN IEC 63000:2018

The product herewith complies with the requirements of the Radio Equipment Directive 2014/53/EU, the Ecodesign
Directive 2009/125/EC, the RoHS Directive 2011/65/EU and carries the C€-marking accordingly.

US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Additional Information:

1) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The
Regulatory Model Number is the main product identifier in the regulatory documentation and test reports, this
number should not be confused with the marketing name or the product numbers.

2) The Notified Body TIMCO Engineering, Inc. with number 1177 issued the EU-type examination certificate with ID:
E1177-232868 according to Annex lll, for the essential requirement of article 3.2 of the RED Directive

3) This product was tested in a typical HP environment.
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Product Compliance Center

Local contact for regulatory topics only:

EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
http://www.hp.eu/certificates



http://www.hp.eu/certificates

DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

ANNEX |

Regulatory Model Number: HSC-FOO3SF

OPTIONS
DESCRIPTION:* OPTION RMN:*
AX211INGW
RTL8821CE
Wireless LAN+Bluetooth Combo
RTL8852AE
RTL8852BE

* Where X represents any alpha numeric character.



I DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

DoC #: HSC-1003-24- R4 Original/en

Manufacturer's Name: HP Inc.

Manufacturer's Address: 1501 Page Mill Road, Palo Alto, CA 94303-1112 USA

declare, under its sole responsibility that the product

Product Name and Model:? HP ProOne 440 23.8 inch G9 All-in-One Desktop PC;HP ZHAN 99 Pro 23.8 inch G9
All-in-One Desktop PC

Regulatory Model Number:? HSC-1003-24

Product Options: Please See ANNEX |

conforms to the following Product Specifications and Regulations:

Safety EMC Spectrum

IEC 60950-1:2005 +A1:2009 +A2:2013 EN 301 489-1Vv2.2.3 EN 300 328 vV2.2.2
IEC 62368-1:2018 EN 301489-3V2.1.1 EN 301 893 Vv2.2.1
EN IEC 62368-1:2020 +A11:2020 EN 301 489-17V3.2.4 EN 300440V2.1.1
EN 62311:2008 EN 55032:2015+A11:2020 Class B EN303 687 v0.0.13
EN 50663:2017 EN 55035:2017+A11:2020

EN 50665:2017 EN 61000-3-2:2014

EN 62479:2010 EN 61000-3-3:2013 +A1:2019

CISPR 32:2015 +A1:2019
FCC CFR 47 Part 15
ICES-003, Issue 7

Ecodesign

Regulation (EU) No. 617/2013
EN 62623:2013

RoHS
EN IEC 63000:2018

The product herewith complies with the requirements of the Radio Equipment Directive 2014/53/EU, the Ecodesign
Directive 2009/125/EC, the RoHS Directive 2011/65/EU and carries the C€-marking accordingly.

US ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.

Additional Information:

1) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The
Regulatory Model Number is the main product identifier in the regulatory documentation and test reports, this
number should not be confused with the marketing name or the product numbers.

2) The Notified Body TIMCO Engineering, Inc. with number 1177 issued the EU-type examination certificate with ID:
E1177-211448 according to Annex lll, for the essential requirement of article 3.2 of the RED Directive

3) This product was tested in a typical HP environment.
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Product Compliance Center

Local contact for regulatory topics only:

EU: HP Deutschland GmbH, HP HQ-TRE, 71025 Boeblingen, Germany
U.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
http://www.hp.eu/certificates



http://www.hp.eu/certificates

DECLARATION OF CONFORMITY
according to ISO/IEC 17050-1 and EN 17050-1

ANNEX |

Regulatory Model Number: HSC-1003-24

OPTIONS

DESCRIPTION:* OPTION RMN:*

TPN-XA19
TPN-XA28
TPN-XA22
TPC-XA60
Power Adapter TPN-XA25
TPN-XA18
TPN-XA20
TPC-XA62
TPC-XA61
AX211INGW
Wireless LAN+Bluetooth Combo RTL8821CE
RTL8852BE

* Where X represents any alpha numeric character.



Zertifikat Certificate

- ®
Zertifikat Nr. Certificate No. Blatt Sheet TUVRheinland
S 50530652 0001
‘ Ihr Zeichen Client Reference Unser Zeichen Our Reference Lingstens giiltig bis  Latest expiration date
P00492209 01-CXJ-CN21QOXJ 001 12.01.2027 (day/mo/yr)
Genehmigungsinhaber License Holder Fertigungsstitie Manufacturing Plant
HP Inc. _ Foxconn European Manufacturing
1501 Page Mill Road Services s.r.o.
Palo Alto CA 94304 U ZAMECKU 27,
USA 53003 PARDUBICE

Czech Republic

Priifzeichen Test Mark Gepriift nach  Tested ace. to
EN IEC 62368-1:2020+A11
éé EK1-ITB 2000:2022
: A EK1 527-12 Rev. 2
TUVRheinland
e

1D 1111249260
Zertifiziertes Produkt (Geriteidentifikation) Lizenzentgelte - Einheit
Certified Product (Product Identification) License Fee - Unit

Personalcomputer (Personal Computer)

Bezeichnung : HSC-F003SF
(Type Designation)

Warenzeichen : HP / hp
(Trademark)

Nennspannung : 100-240Vac, 50-60Hz
(Rated Voltage)

Nennstrom : 2.32A or 2.94
(Rated Current)

Schutzklasse g 3
(Protection Class)

Max. Betriebstemperatur : 35°C

(Max. Operating Temperature)

Hinweis: Anforderungen der ALPG GS 2019:01 PAK Klausel 3.1
berlicksichtigt.

(Remark: Requirements of AfPS GS 2019:01 PAK clause 3.1
considered.)

ANLAGE (Appendix): 1.0 AP
é A \"’%\;’“

Dem Zertifikat liegt unsere Prif- und Zertifizierungsordnung zugrunde. / & A \ @\

Produkt und Fertigungsstitte erfiillen § 20 des Ll S \ '%_ \

Produktsicherheitsgesetzes. ZertiﬁZIel";a[{g R )=

This certificate is based on our Testing and Certification Regulation. \ |

The provisions of §20 Product Safety Act are complied with. TN |

TUV Rheinland LGA Products GmbH, Tillystrafie 2, 90431 Niirnberg

http://www.tuv.com/safety E-mail: markcheck@tuv.com
Fax: +49 221 806-3935

£7
Ausstellungsdatum Date of Issue : 13.01.2022 (day/mo/yr) Dipl.-Ing. U'ﬁ“ﬂ- O. Steinke

Aizierynas®_~

10/020d 04.08 ®  TUVY, TUEY and TUY are registered trademarks, Utilisation and agplication requires prior approval.



CERTIFICATE

TCO Certified, generation 9

for all-in-one pcs

Brand name: HP
SN Model name: HSC-1003-24

Certification date: 2022-03-15
Expiry date: 2024-03-15

Toward sustainable IT products

TCO Certified is the world-leading sustainability certification for IT products. It is an easy-
to-use tool that helps you get environmental and social sustainability right. Criteria are
mandatory, tough, and apply globally. Compliance is always independently verified.

For more information, visit tcocertified.com.

£ty —

Emma Hagrot

No. A922030003 Certification process

TCO Development

This certificate confirms that a sample of the certified product, as stated herein, has been tested and approved as to its compliance with the
criteria document valid at the time of the laboratory test. The certified product may, subject to the use of the unique combination of brand name,
type/model name and sales name as stated in this certificate, be marked and sold with the TCO Certified label in accordance with the agreement.



Appendix to certificate No. A922030003

Brand name: HP

Model name(s):
HSC-1003-24

1st *: N/A

2nd *:N/A

Separate power supply: Yes, Class 1 & Class 2
Operating mode sound level: 3.1 B

52%

Recycled plastic

8.6 kg

Total weight of product

Energy consumption:

For energy consumption and
yearly emissions, visit
tcocertified.com/product-finder/

Aspect ratio: 16:9

Panel size: 23.8 in

Min. resolution width: 1920 px
Min. resolution height: 1080 px
Type of stand: Non-Pivot

Sales name(s):
HP ProOne 440 23.8 inch G9 All-in-One Desktop PC, HP ProOne 440 23.8 inch G9 All-in-One Desktop PCX, HP
ZHAN 99 Pro 23.8 inch G9 All-in-One Desktop PC, HP ZHAN 99 Pro 23.8 inch G9 All-in-One Desktop PCX

Et—

Emma Hagrot
Certification process

TCO Development



Appendix to certificate No. A922030003

Panels:

N LGD/LM238WF5-SSK2, LGD/LM238WF2-SSP2, BOE/MV238FHM-N61, INNOLUX/M238HCA-L5Z C5,
AUO/M238HAN02.2, AUO/M238HANO3.2

Adapters:

hp/TPC-AA62, hp/TPC-CAG60, hp/TPN-CA19, hp/TPN-CA22, hp/TPC-DA61, hp/TPN-DA19, hp/TPN-
LA18, hp/TPN-LA20

£ty —

Emma Hagrot
Certification process

TCO Development
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